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¥ MR & /Test Report

& 4% 5/ Report No. : SHA03-23047042-JC-02CnEnR1

B &R R/SampleOrigin : %7 )7 1AFf/ Customer Sample Delivery
F I RHRCH IR A A

E P& #/Client : NANHAI DISPLAY LIMITED

2R\ Y \“‘\PU TF('T///A

s SURHE A VR FEE 610 5 fuf 253 il A0
1318-19 =
Rooms 1318-19, Hollywood Plaza, 610 Nathan

ih it /Address: Road, Mongkok, Kowloon, HK, 999077
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R & 45 /Report No. : SHA03-23047042-JC-02CnEnR1 T1HB/Page(s) : 117

¥ MR 2 /Test Report : ROHS

THRE S R RS B B BT R At X #iiA/The following sample(s) was/were submitted and identified on
behalf of the applicant:

Ff i % F%/Sample Name: Z4°K[E ¥/ Nano Cloaking Film

FE B/ PEIR /44 )5/ Sample color / character / material: /

FE ARG /Specification: /

-5 /4t 5 /Type/ Batch number: TOF2

L M4E B/ Testing information:

$2FE H /Date of Sample Received: 2023-04-26

K69 J& #1/ Testing Period: 2023-04-26~ 2023-05-05

For il 23K/ Test Item(s): R4 75 F7 ER #EAT R ll/Selected test (s) as requested by client.

R MK HfE/ Test Criterion: 1% 2 .~ — Ji/Please refer to next page(s).

Fr 45 5 /Test Result: 152 W, T — J{/Please refer to next page(s).

Z&%l/Complied by: }:2

#t &/ Approved by: ,1}%: &
% % H #A/ Issued Date: 2023-05-24
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18 M FE iR/ Test Part Description :
Jiica e e LY L ] ik
Serial No. Sample name Sample ID Description
001 YK &I %/ Nano Cloaking Film 2304006508-1 ¢4 [# {A/ Black solid
R 7 RIS WX 23/ Test Method and Apparatus:
B E R 77 v ot e
Test Items Test method Apparatus
# (Pb)
IEC 62321-5: 2013 ICP-OES
Lead
w8 (Cd
, IEC 62321-5: 2013 ICP-OES
Cadmium
& (Hg)
IEC 62321-4: 2013+AMD1:2017CSV ICP-OES
Mercury
A (Cr (VD)
e (Cr _ IEC 62321-7-2:2017 UV-Vis
Hexavalent Chromium
B (PBBs) ML %Wk (PBDEs)
UK ) MZRAR 5 IEC 62321-6:2015 GC-MS
Sum of PBBs and PBDEs
AR HER T g (DBP)
?I% TR T IEC 62321-8:2017 GC-MS
Dibutyl phthalate (DBP)
LR — IR TR (BBP)
R TR IEC 62321-8:2017 GC-MS
Butyl benzyl phthalate (BBP)
KR —HIE — (2-2.3 0 %) s (DEHP)
A , T =208 M IEC 62321-8:2017 GC-MS
Bis (2-ethylhexyl) phthalate (DEHP)
AR HIEE SR TS (DIBP)
B T h IEC 62321-8:2017 GC-MS

Diisobutyl Phthalates (DIBP)

R ZE B/ Test Results:
IR E / Test Items BT/ Unit MDL FR{/ Limit fﬁw
%ng) mg/kg 2 1000 N.D.
%(?a;:iin mg/kg 2 100 N.D.
ie(jugrz, mg/kg 2 1000 N.D.
ANEE (Cr (VD) ke . 000 -

Hexavalent Chromium

AAN

&wv%m@%

[ /-
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REMIR H/ Test Items EAAT/ Unit
LR (PBBs)
mg/kg
Sum of PBBs and PBDEs
— IR
. mg/kg
Monobromobiphenyl
TRBERE
. . mg/kg
Dibromobiphenyl
SRR
. . mg/kg
Tribromobiphenyl
IMAEES
. mg/kg
Tetrabromobiphenyl
BIRLY 7S
) mg/kg
Pentabromobiphenyl
INIRIEA
. mg/kg
Hexabromobiphenyl
LRI
. mg/kg
Heptabromobiphenyl
J\IRIR AR
. mg/kg
Octabromobiphenyl
UREYTES
. mg/kg
Nonabromobiphenyl
TR
. mg/kg
Decabromobiphenyl
ZUR K2 M (PBDEs)
mg/kg
Sum of PBDEs
.
. mg/kg
Monobromodiphenyl ether
TR TR
. . mg/kg
Dibromodiphenyl ether
=R KT
. . mg/kg
Tribromodiphenyl ether
VU IR — 2K T "
Tetrabromodiphenyl ether meke
FLIR KTk
) mg/kg
Pentabromodiphenyl ether
7N IR IR Tk me/ke

Hexabromodiphenyl ether
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MDL FR{E/ Limit

- 1000

- 1000

inX 15
WEIPL

%%/Results

No.001

N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.
N.D.

N.D.
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. 5 Result:
REMIR H/ Test Items EAAT/ Unit MDL FRAE/ Limit %w
— 0.
'b“ :4+ )
i .ZK% mg/kg 5 - N.D.
Heptabromodiphenyl ether
IR K
AR ,ZIK i mg/kg 5 - N.D.
Octabromodiphenyl ethe
TR Rk
R . * mg/kg 5 - N.D.
Nonabromodiphenyl ether
+/7%f2&% mg/kg 5 - N.D.
Decabromodiphenyl ether
AP HER T g (DBP)
?M:, TR—TH me/ke 50 1000 N.D.
Dibutyl phthalate (DBP)
BE W T~z (BBP)
vkl mg/kg 50 1000 N.D.
Butyl benzyl phthalate (BBP)
SR HiR = (2-2.F ) s (DEHP)
AR TECAS) T mg/kg 50 1000 N.D.
Bis (2-ethylhexyl) phthalate (DEHP)
AR2K —HR — 7 Tls (DIBP)
WE=FR = T mg/kg 50 1000 N.D.

Diisobutyl Phthalates (DIBP)

45 / Conclusion:

BT BT S 1 HE E AT I, B B R SR ZIREXR(PBBs). £IR T KMEF(PBDEs). 48
R RN (AR R T lE (DBP). 482K —HER T “FER(BBP). 42K g —(2- 245 0% EH(DEHP)
FERIK — H R — 53 T BR(DIBP) (MR 45 SR 75 A R B RoHS 54 2011/65/EU B 3% 11 (& IEFE 4(EU) 2015/863
FUBRE 23K

Based on the performed tests on selected part of submitted sample(s), the results of Lead, Mercury, Cadmium,
Hexavalent chromium, Polybrominated biphenyls (PBBs), Polybrominated diphenyl ethers (PBDEs) and
Phthalates such as Bis(2-ethylhexyl) phthalate (DEHP) , Butyl benzyl phthalate (BBP), Dibutyl phthalate (DBP) ,
and Diisobutyl phthalate (DIBP) comply with the limits as set by RoHS Directive (EU) 2015/863 amending
Annex II to Directive 2011/65/EU.

£3E/ Remarks:
(1) MDL = 7574 Hi FR/MDL =Method Detection Limit
(2) ND=AAiti (<MDL) /N.D.=Not Detected (<MDL)
(3) Img/kg = Ippm = 0.0001%
(4) “-" =RKH#E/ "-" =Not Regulate

#HE% AR U453 /End of the Page***
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U im
Receive the sample

T2 E/Flow Chart:
AR A R T
Heating plate or microwave acid digestion

2

Purification

o R 0 ‘ HHLE IR

Organic solvent extraction

v
it —TR
Solution Second digestion

WA
Mixed solution

ICP-OES

Bl b ¥
Data processing

Qualitative judgmer 1
44 JENonmetal 4 J&Metal Wi/ Tkt
$ Concentration/Dilution
LS /e I AT AR L KRR ‘ 1
Ultrasonic/microwave/ Boiling water extraction 1k
heated Alkali extraction s Purification
- v \ 7
{7 pH
Adjusting pH ‘ GE-MS ‘
!
‘ il a3 ‘

Data processing

A 4
TN B 6771]
Add color developing agent

Kol ik 7L
Data processing

% K 145 3R/End of the Page™***
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¥ & B F/Sample picture(s):

6.

2304006508-1
AR ARE IR G5 SHA03-23047042-JC-02CnEn, JF IR 5 1F % «
This report replaces the original report number : SHA03-23047042-JC-02CnEn, the original report is invalid.

x4 4 4828 End of the Report™***

— 7FHJ/DECLARE——

BEBERMERERVTAZE R BRETAERRHA, HEAREBET , —EEX.

The report is invalid without the stamp of“Special Seal for Inspection or Testing” or without“Special Seal for the Report” or without
the signature of the compiler and the approver.

AIREFBERER, WMRMER , B —ETH,

No unauthorized changes, additions or deletions shall be made to the report.

BEBIRERBISHEANTY. £EHEREFNEREENEAE R RETAZ RN IER.

Neither fragmented report nor its incomplete copy shall be deemed valid. The complete copy is invalid without the stamp of*Special
Seal for Inspection or Testing” or “Special Seal for the Report”.

WA EELER , EERIRESE 15 M THEBRRE.

Any queries on the report shall be presented to us within 15 working days after receipt of the report.
FREGERMNNARZNERAR, FRERNZ CMAE | RRFIREWBRM A ERE CMA RRINEEDBEAR , BRERAT
EERE, HFE, ABRERY. FRFEAFEN , #RHSE,

The results described here in this report are based on the sample(s) tested. If the report is not stamped with CMA logo, it means
that some or all of the test methods are not within the scope of CMA.The report is only used for customer scientific research,
teaching, internal quality control, product development and other purposes for internal reference.

ERANEREERXEENERMEAR.
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The applicant takes full responsible for the truthfulness of the testing sample(s) and information related thereto.
7. REFRFEE , ERATSEECARBRENERH#ITTLELR,

Without the permission of the company, any party is prohibited from using the test results and the report for undue publicity.

LTINS
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